

## Certificate of Conformity with European Standard EN 71 Section 3

Hereby we certify that our Natural Paints Products

### No. 187 Floor wax

have been tested in our laboratory under the rules and regulations of European Standard EN 71 Section 3 – “Migration of certain metal elements”.

The tested concentration values for potential dangerous elements (Sb, As, Ba, Cd, Cr, Pb, Hg, Se) have been proved to stay below the given maximum values of EN 71 for these elements.

From the test results we are able to confirm that the above mentioned AURO product is in conformity with the claims and limitations of EN 71 Section 3.

Braunschweig, 2011-05-06

AURO Pflanzenchemie AG

*m. Licht*

(Matthias Licht)

Wir bescheinigen die Vorlage der Erklärung  
Hinsichtlich des Inhalts ist nichts  
Gegenteiliges bekannt.

Braunschweig, den 06. MAI 2011

Industrie- und Handelskammer Braunschweig  
i. V.

*J. Wozniczke*  
Wozniczke

